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Appendix A. Radiated Spurious Emission Test Data
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SPORTON LAB.

FCC Co-location Radio Test Report

Report No. : FR462802D

Relative Humidity :

22 ~23C

Test Engineer: Jerry Xu

Temperature :

41 ~ 42%

<Co-location>

Radiated Spurious Emission Test Modes

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB

Band . Data
Mode Band (GHz2) Antenna Modulation Channel | Frequency Rate Remark
2400-2483.5 2400-2483.5 CDD 1S4T @ 802.11be EHT40 09 2452 MCSO0 | Full -
Mode 1 U-NII-2C 5.47-5.725 CDD 1S4T | 802.11be EHT80 106 5530 MCSO0 | Full -
U-NII-8 6.525-7.125 | CDD 1S4T @ 802.11be EHT20 233 7115 MCSO | Full -
Summary of each worse mode
. Freq. Level Limit Margin Peak
M M | h. Pol. Resul R k
ode odulation C (MHZ) (dBuv/im) | (dBuV/m) (dB) o] A esult emar
802.11be EHT40 @ 09 2483.62 53.64 54.00 -0.36 H AVERAGE Pass | Band Edge
802.11be EHT40 | 09 4904.00 39.92 74.00 -34.08 H Peak Pass Harmonic
1 802.11be EHT80 @106  5450.48 53.90 54.00 -0.10 H AVERAGE Pass | Band Edge
802.11be EHT80 | 106 @ 11060.00 44.00 74.00 -30.00 Y, Peak Pass Harmonic
802.11be EHT20 @233 | 7125.00 66.68 68.20 -1.52 H AVERAGE Pass | Band Edge
802.11be EHT20 | 233 | 14230.00 45.47 88.20 -42.73 H Peak Pass Harmonic
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SPORTON LAB.

FCC Co-location Radio Test Report

Report No. : FR462802D

Radiated Spurious Emission Test plots

1
Mode Band Edge - L
2400-2483.5_2400-2483.5_802.11be EHT40_CHO9_Full_2452MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B o PART 15C B FCCPART 15C
kg
i WMMWW il
Jru_” el s it bbbl A et b o i e
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1388.26 60.49 74.00 -13.51 52,26 32.18 7.10 37.05 6.00 262 360 PEAK 1 50,00 119,09 ---nev ovmees 11648 3240 7.21 36,92 6.00 262 360 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
FCL PART 15C (AVG) FCCPART15C (AVG)
Y * 4mhvxfy_hfﬂ_wjﬁwﬂ«~__éJ
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.04 47.22 5400 -6.78 38.98 32.19 7.0 37.05 6.0 262 360 AVERAGE 1 450,00 108,76 ----vv -vnem- 100.09 32.40 7.0 3693 6.00 262 360 AVERAGE
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Pol. Horizontal Fundamental
1H|.M(dmlwml
HMWMW MMWM WMW J‘\
915 .‘“‘t\
i FCCPART 150
540 Mkﬂ‘ ol
50 o
4#4
Peak Blank
1§
163
L U5l U6, 6. 2488, 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 2489.14 70.02 74.00 -3.98 6LI1 32.48 7.27 36.84 6.0 262 360 PEAK
1H|.M(dmlwml
134
VA aVa
B3
654
1| FCCPART15C (Avg)
4#4
Avg Blank
1§
163
L U5l U6, 6. 2488, 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 2483.60 53.64 54.00 -0.36 44.76 32.47 7.26 36.85 6.00 262 360 AVERAGE

Sporton International Inc. (Kunshan)
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Mode Band Edge - L

2400-2483.5_2400-2483.5_802.11be EHT40_CHO9_Full_2452MHz

ANT CDD 1S4T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B FGE PART 15C B FCCPART 15C
bl ! MMM GSIUM
) S P A N " TR ——
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 386,57 59.76 74.00 -14.24 5154 3217 7.00 37.05 6.0 118 126 PEXK 1 50,00 114,69 --vnev ovmees 105,98 3241 7.21 3691 6.00 110 126 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
FCC PARFASC (AVG) FCCPART15C (AVG)
) ! 4a.av/(/__,)‘
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2386.85 46.71 5400 -7.09 38.58 3016 7.0 37.05 6.00 118 126 AVERAGE

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 2450.00 103,83 ----vv -=een 9.4 337 708 369 6.00 118 126 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Vertical Fundamental
mLevel(lelel
138 honds
g g
a5 W \
B3
4, FOC PART 150
650 1
P -
488
Peak Blank
35
163
U U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 4803 6151 74.00 -12.49 5262 3147 7.6 3684 600 118 126 PEM

Lol

134

97.? \/—\/_\

\ FCC PART15C AVE)

488
Avg Blank
35
163
U U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 248830 43.00 5400 -5.98 39.12 348 7.6 3684 600 118 126 AVERAGE
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Pol. Horizontal Vertical
mLevel(dBlle] mLevel{dBlNlml
1138 LR
915 915
i FCCPARTISC i FCCPARTIEC
B0 B0 ‘
FCC PART 15C AVE), FCC PART 15C (AVG)
# Iy | ‘
1 1 " "
Peak st “‘“:'h:# r— b \ J-w-wu_'u L MA‘LMM‘WW L,,‘.,.““ vy
7T ittt oo 135 YVRHARAN A
Avg
163 163
300 0. 4600, 5400. 200, 000 00 300, 4600, 5400, 6200, 000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Woddjndiin & Bl B B B B a g Mo din &8 B B & B B a g
1 4904.00 39.92 74.00 -34.08 60.97 .17 1033 65.55 0.0 - - PENK 1 4904.00 39.53 74.00 -34.47 60.58 .17 10.33 65.55 0.0 - --- PENK
155313 6.3 82.06 476 10.92 65.40 0.00 - --- Peak 155303 6494 B4.66 3476 10.92 65.40 0.00 --- Peak
Sporton International Inc. (Kunshan) Page Number 1 A7 of A15

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB
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1
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT80_CH106_Full_5530MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
138 139 f
15 175
i3 83
1 AN o T e R TR RS
ESIUWMWWWMWMWW . w
48 T
Peak
125 05
163
163
8560 5382 5414, 544, 5478, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 548,24 66.09 74.00 -7.91 56.80 34.69 10.83 36.23 0.0 274 360 PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 5469.84 6711 68.20 -1.09 575 371 1035 36.28 0.88 714 360 Peak 1553000 112,12 --veem woeeee 102,49 3478 1094 36.09 0.80 274 360 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
-2 -20(AVE) L L U-H-8--28-U-H-2C/AVE)
48 448
Av
) 325 35
163 163
8560 5302, 5414, 544, 5478, 5510 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5450.48 53.96 54.00 -0.10 44.61 34.69 10.83 36.23 @.00 274 360 AVERAGE 1 5530.00 102,38 ----vv -=nem- 92,75 478 10.94 36.09 0.00 274 360 AVERAGE
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Pol. Horizontal Fundamental
1H|.ﬂd(dmlwml
134
915
B3
U-HI-A-U-N-2A-ULAI-2C
654 1
mwww hﬂ“‘i" .lea ‘l.m“MWW;‘uI ."f:"‘”'“ ."\'9“ "’WW” ot g
Peak Blank
1§
163
5685 5101, i, 573 5740, 5785
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 573484 58.60 68.20 -9.60 49.%% 345 1119 37.45 .00 114 360 PEMC

Avg Blank Blank
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FCC Co-location Radio Test Report

sPoRTON LAS. Report No. : FR462802D
1
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT80_CH106_Full_5530MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 138
1
15 175
N 3
] | L UNIEA--H-AU-NI-2C
Bl i ) Bl
i o bl
488 48 WM“
Peak
125 05
163
163
8560 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 540,72 57.15 74.00 -16.85 47.97 34.66 10.79 36.27 0.0 308 278 PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 5469.36 57.43 68.20 -18.77 43.07 3471 10.85 36.28 .60 308 278 PEAK 1 5530.00 102,34 ---vvv woeeee 9271 .78 1094 3609 0.0 e 278 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95 1
i3 i3
50 a0
U-HI-1-U-N-2A-U-AI-2CAVG) L L UM 2A-U-AI-2CIAVG)|
48 1 488 L‘\—\_/'“‘
Avg
125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 545144 4578 S4.00 -B.22 36.49 34.69 10.83 36.23 0.0 300 278 AVERAGE 1 5530.00 9295 --eeev oomeee 83,32 .78 10.94 36.09 0.00 300 278 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 A10 of A15
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Pol. Vertical Fundamental

1H|.ﬂd(dmlwml

134

915

B3

U-HI-A-U-N-2A-ULAI-2C
654
1

m !!I'u “‘V‘ WM' l‘v A T[‘ !|lvthw'M'V‘ A \i'u'" w | vJ lvmw(m 4 \'mﬁfw‘l\ '\’4 I"uM h hv‘v}“ wr ‘r il |\ !l“ “\H-‘v
Peak Blank

1§

163

5685 5101, i, 573 5740, 5785
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 573570 56.12 68.20 -11.98 47.53 345 119 37.46 @0.00 3@ 178 PEMC

Avg Blank Blank

Sporton International Inc. (Kunshan) Page Number 1 A1l of A15
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Pol. Horizontal Vertical
11 Level (tBuvim) i Level (dBuVi]
1134 1
1§ Wi
K M
Peak — L] F—|_|'IITFII?1-U-I|II-2A-IJ-NII-2C o— L] FT_(I]W-IJ—NII—. RN

Avg | it -1-l|-||||£wll-2%@ | it -1-U-H||MII—2C{_A@

ik i
1 d 1 k|
100 600, i, 400, . 10000 10 600, §an. 8600, . 10000
Frequency (MHa) Frequency Mz
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1
Mode Band Edge
U-NII-8_6.525-7.125_802.11be EHT20_CH233_Full_MHz
ANT CDD 184T
Pol. Horizontal Fundamental
11"Le\fel (dBuVim) : onLe¥e1(4BuVim)
134 1138
1
975 §15
WiFi GE(Peak) Wik GE{Peak)
3 i | |
650 5.0
a4 8 st A8
Peak WM
35 15
163 163
U
7085 . 14, TH81. 1K) 45 1000 0. 4500, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B b B 8 8 B de Wedindwn B oW B B B B o gy
1 715.00 77.34 B8.28 -10.86 66.87 35,78 12.62 37.85 0.0 0@ 155 PEMK 1 711500 168,95 ------ ------ 9.5 35.70 12.61 37.86 0.80 108 155 PEAK
1,"Leve\ {dBuim) 0  Level (dBuVim)
134 1134
i1 bl
1
3 M ik
WEHLGE(AVG) WIFLGE(AVG)
650 850 |
48 44
g 32‘5 125 W\/w
163 163
108 . T4, T, T2t 1% 1000 2600. 4500, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant (able Preap Aux MPos TPas Linit Real  Ant Cable Preamp Aux APos Thos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wb B B & B B & a i Modinds B BN Bh B B & o dg
1 712500 66.68 68.20 -1.32 36.21 /.70 1262 I7.85 .08 180 155 AVERAGE 171500 89,36 ----en --eees 78,91 3570 12.61 37.86 0.08 109 155 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 A13 of A15
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1
Mode Band Edge
U-NII-8_6.525-7.125_802.11be EHT20_CH233_Full_MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
0  Lovel dBuVim) 11"Le\fel (dBuVim)
1134 1138
a5 T i
Wi GE{Peak) WiFi GE{Peak)
#J 1 8.3 | |
i 5.0
— gl A 4 bt
Peak
35 35
163 163
7085 . T4, 181, . Tis 1000 2800, 400, 6400. §200. 1000c
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preanp  Awx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MoBNnBlh & B0 Gh B B & o dg Medwadin B BV Bh B B B o i
1 715 7773 8800 -10.47 67.26 5.7 12.62 37.85 0.0 100 @ PEAK 1 715,00 86.85 --eeve woeeee Te.42 B0 1260 37.87 0.0 166 8 PEAC
11ﬂLeveI (dBuVim) 11"Le\ie\ (dBuVim)
1134 1138
i1 95
i3 i3 1
WEHLSE(AVG) WIFLE(AVG)
650 V [ |
48 48
Av L
g 125 MIS\/\/‘WW
163 163
it . T4, TH8t. T T45 100 2600. 4600, 6400. ga0n. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cale Preamp  Aux Aos Thos Linit Read  Ant Cable Preamp Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark freg Level Line Margin Level Factor Loss Factor Factor Remark
MdwhEih B B0 @ & B 8 a iy Mih BN 6 BN Bh 6 6 & o b
1 715.00 66.38 68.20 -1.52 55.91 35.70 12.62 37.85 0.0 1e@ B AVERAGE 1 715.08 76,09 ------ ----- 65.66 35,70 12.60 3787 0.00 180 B AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 Al4 of A15
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Pol. Horizontal Vertical

mtﬂﬂ'lﬂﬂ“’"ﬂ) i Level (dBuVim)

134 1134

915 5

wl | — . — w | N ——

\ U | ]| WP \ U | L] widepag
P — 1 T \ \ \ [ — T T ] \ \
| T L] e | T L e

m L R l L Jalinl gl i 1 l
Peak et it s AP SR

38 !
Avg

163 163

10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400. 18000

Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 11060.00 4276 74.80 -31.24 3541 17.84 16.08 66.57 0.00 -~ Pegk 1 11060.00 44.00 74.00 -30.00 56.65 37.84 16.08 66.57 Q.08 .- .- Peak
11473008 45.47 88.28 4073 SA13 3893 1819 BATE .00 --- PEAK 11413008 45.44 88.20 -42.76 5310 38.93 18.19 6478 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB

Page Number 1 Al5 of A15






